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HOMELITE CHAIN SAW MODEL 775 D

.l‘."r ik fpgec

*
FIGURE 1 — sm®
Y i
Index Part . .‘ "
No. No. Descripti
1 A-5947 3 HAMNDLE—wrap-ar: d(775 DAY} ... 1
Includes \ g
2 B0308-2 SCREW. x A O AR |
3 A-59472 HANDLE: “% ol T
4 A-56580 CAF-—oE,...,. e N e, Uit e
8
5 56607 GASKET ... 1
-] BOOB7 REW—3%,-18 xN e 2
7 83003 WASHER—%, lock ... 2
8 A-59449 FINDER—oil .... 1
9 59000 SLEEVE—Aflexible oil 1
10 55110 GASKET o cirraennins 1
1 59450 FITTING—check valve .. 1
12 25527 BALL (%5; dig.) ..o, 1
13 590212 SPRING ... 1
14 55107 GASKET S
15 A-55628 CAP—supply line ....vviiiiiiiiiniiinniiiinnns 1
16 57289-1 BUTTON ..cconiitrioniismsesivrrnsisranmisiscmsiiicas (1
17 A-57834-8 OIL PUMP PLUNGER ASSEMBLY .................. 1
Includes
17A 74388 YEIRING .. oo amerrmrmisam irsminiarassiie B
18 59293 RPRENG T e  aias
19 A-55630 ROB—Ihrattle s e o
Includes
55045-A SPRING—throttle rod ... 1
2

il 14
15
AND LUBRICATOR PARTS
Description h:‘.ﬁ;“
20 AA-55207 TRIGGER—throtle .........coocvevevreenrvrmmscsoaioines 1
21 A-55631 COVER—Grip .iiiiviiimmiinnmsisans 1
Includes
AA-55282 LOCK—hratle ittt vsiass 1
Includes
22 72970 SPRING—throttle lock ........occoeviniiiinnann 1 =
23 BO560 SCREW—8-32 x 4 pan hd. ...... 5
24 55614 CLAMP—handle bar (drive case) 1
25 80581 SCREW—14-20 x S hex hd, . . 2
26 80821 SCREW—12-24 x 8§ hex hd. .........coocciiin. 2
27 56282-A CLAMP—handle bar (fan housing) ........... 1
28 55685 CUSHION—rubbeT: ...t s 1
29 56281 CUSHION—rubber ..........ccommmiimnnns 1
30 BO576 SCREW-—10-32 x % pan hd. .....ccoovvivinnns 2
3 55512-2 SHIELD—carburetor ............ccooccnimimnininnnnns 1
32 55681 PLUG—buMon ...l nsesissssrasssans 1
33 71588 SHIM—pIlastic ......civiveniiimiinmmassenmmsarssaeenes As req'd.
34 55597-2 Lo e s S o GLF S 1
a5 83004 WASHER—lock #6 .........cccciiiiiniiiiinninn. 4
36 80475 SCREW—6-32 x 3 fil. hd, ....cooevvviniinrarns 4
37 AA-73234-4 COVER—starting pulley .....cccocvvvvcvciii. 1
38 55898 ROPE—BIGEING ! oo et s s i 1
39 55937 GRIP—starting 1
40 58517 INSERT—arip 1

Always furnish saw model and serial number when ordering parts.




HOMELITE CHAIN SAW MODEL 775 D

\

| 32 33 34 33 32
R

FIGUREQ BAL\*@ AND AIR SHROUD

I';::" :f:_’ I:‘d:‘ F,‘:ﬂ"_' Description Re:::;e d
1 B0560 SCREW — 8-3 18 84055 WASHER — flat aluminum, %o 1
2 56968 CAP — CN% 19 55652 WASHER — Thrust «....oooveoinnsrsinnssniarmmiasisnns 2

57029 DECAL aHo ! 1 20 A-56899 BALL BRIVE ........an R e e D 1
3 32814 PLUG —@n 1 Includes

4 56967-1 SHI » 1 21 71563-C PLATE — ball drive ........ccooovvveveinnniicncninns 1
5 80513 6-32 x 14 ¥ 4 22 30355-1 BALL — $lesl i R ]
6 BO577 REW — 8.3 (T L e 4 23 74221 RACE ——iNNEr st s e 2
i AAESBPVANKSHA 1 24 BO464 SCREW — 5-40 x % flat hd. ............cconve 3
8 A-57648 OUSING — top e retiumen etk iR erers L 25 56896 CUP-— sedling i i 1
9 83074 WASHER — lock, countersunk U4 ... 3 26 A-57098 HUB — ratchet .......ooooveeierivinrominisiiesinecanss 1

10 80173 SCREW — %-20 x $g flat hd. ........ooceiiiiee.. 3 Includes
11 A-56088 SCREEN and BRACKET .........ccooovivirioiiins 1 27 72295-A SCREW — ratchet hub ..., 1
Includes 28 57065 PIN — spirol .o o 1
*A-56085 BRACKET and BUSHING .............oooooivieininns 1 29 71570-B RETAINER — ball ........................ iR 1
Includes AA-72306-1 RATCHET and BEARING ...................o..one. 1

55363-A BUBSHIMG: . cinimainia i 1 Includes
12 56497 SPRING — recoil ............ 1 30 AA-73549 RATEHET v emsrome vy os i st 1

13 71603 COVER — spring housing ..........ccooinininnnnn 1 Includes

14 80576 SCREW — 10-32 x %; (through bracket) ...... 1 31 73525 WASHER — formice ................... 1
15 BO579 SCREW — 10-32 x 3% pan hd. .....covecvvcevee. 3 32 71597 SEAL — gartock i 2
16 81110 NUT — %4-20 hex — jam 1 33 71596 BEARING — needle ........cocooooeiiinnnnnininnns 2
17 83019 WASHER — 106k, Mg vomresernnieianiissnmmossnsisssess 1 34 71595 WIEK: —bi - 5 s s st bt s V) 1

*Assemble to screen with 85073 rivet

Always furnish saw model and serial number when ordering parts. 3




HOMELITE CHAIN SAW MODEL 775 D

fald

o

Rotor Puller

23391
Bearing Assembly Tool

:I ? Index Part
red Ne. No.

I'.'::x P,:: Descriptiol Description le'::i.rad
| 55235A  LEAD — h.g\ce@ . 1 20  56292-A  WASHER—sealing mounting ... 1
2 60929 GROMMET P ATnp— ‘ 2 21 57744 BOX—breaker w/core ...coovieivieiee 1
3 A-55373-A TERMINALQ ' 1 22 A-58165  POINTS {set)—with pivot post .....cc...cccc. 1
4 71530-5 SPARK O- 1 Includes
5 25038 G 1 23 55984 WICK—Felt .o
6 A-57716 N 1 24 55982 NUT—terminal ...... 1

! 25 57733 TAB—ground terminal .........c.ccccinnninnseniuinns 1
7 55879 sresases 1 26 55983 WASHER—terminal . 1
] A-57684 LEAD — ground (with rermmuls, sleeve, 27 57749 SCREW GROUP—~pu|nI fus!cnlng 1
grommet and cover) ... 28 55978-2 GASKET—dust cover ............ 1
9 75078 KEY — rotor . 1 29 55979 COVER—AUSE .oocooovvinnmsmansmissssmmmanssyssissanras 1
10 55049 GASKET — baclt pluie R R 30 55980 CLAMP—dUSt €OVEr .....coooivimmimniriimsnnrinnisnns 1
1 A-57715 BACK PLATE v vccm pumsssismissismmauismnivess insses sasis 1 31 56276-A ROTOR ..iiiaibimidinnm 1
Includes 32 57750 SCREW GROUP—<ondenser fastening 1
12 57533 BEARING — needle ...ccocoovcvrimmcciiinianiins | 33 55987 CONDENSER (with terminal) ... 1
13 56134 SEAL — garlock .. ST 34 55986-A  COIL (with ferminals) ....... 1
14 80629 SCREW — 8-32 x ‘Ag pan hd 2 35 57752 SLEEYE—insulating ........ 1
15  **A-55645 PLATE — governor adjusting .....ccoccocevvveeee 1 36 80660 SCREW—10-24 x 7 fil. hd. . 2
16 *A-56150 GOVYERMNOR oot 1 37 83046 WASHER—#10 lock ...... 3
17 80605 SCREW — 6-32 x %y pan hd. ... 2 38 80595 SCREW—10-24 x 4, fil. hd. . 1
18 80576 SCREW — 10-32 x Yy pan hd. ..o, 6 39 80598 SCREW—6-32 x %, flat hd. . a2
19 57719 CLAMP — ground lead ....ccoovccivvvciiicinnn | 40 55595-1 CLAMP—high tension lead ... 1

*Does not include governor rod, see Figure 5.

**Does not include tension spring, see Figure 5.

4 Always furnish saw model and serial number when ordering parts



HOMELITE CHAIN SAW MODEL 775 D

Pliers No.l |
22828

Needls Bearing Assy Tool
23234

964 " Allen Key
22126

Jackscrew
A-23137

Assembling

Fixture
<*
RE 4\\ENGINE ASSEMBLY

Body
Ind Part ;n. Index Part Ne.
I;H:“ Nl:i. D“W s E quired No. No. Description Required

1 80576 SCREW—‘I&J@E; pan hd.O. S | 15 A-55621-A COVER—oil reservoir .......cccccouveiivns 1
*2 55506-A DAMPER oo N 1 55833 GASKET—oil reservoir ........ccoocvvvvvceviennes 1
*3 56396 CAP .. R ¥ 1 80622 SCREW—self tapping .........cccovvee. 9

16 55372 e L | T |

3A  A-56068-A @— 1 17 A-59456  VALVE—check .......... 1
4 80583 é?«v 1 18 55048-A  GASKET—crankcase sealing ..................... 1
5 57365- 1 19 56109 RINGE= NP . it T e B
& &'IOéS-NUT——he: o B | 20 56097-5 BEARING—main T

7 83009 WASHER—IOCK Y ...ccoccvnemrrverneinnssnrnnensaneinens 4 21 83061 WASHER—Iock, special thin .........cocooveinnns. 2

8 56864 GASKET-—-:yIindér R e B gt e, M I | 22 19238-A SCREW—main bearing retaining .............. 2

9 56707 ELBOW—connector 90° ....... 1 23 A-58899 CRAMNKSHART— s st o 1

W 24 56291 RING—pIsTon ..o it o S
10 A-55625 UNE—chain ol ..o 1 25 A-59459 PISTON and PIN .........coeorerssssrnmn i 1
11 A-57640-B  CRANKCASE w/pivot pin ...ccoocvvvecvviiirinns 1 iniides
Includes 26 55095 RING—piston pin retaining ................... 2
12 57175 ROTT gilih Bar sl s 27 A-58303 COMNNECTING ROD .......ccocovirivrrirviirienans 1
Includes

13 41738 PIN—spirali i it ememmrnre. 2 28 55196 BEARING—pIston BIN oo ioosossmesesomeooon 1

14 55871 STUD—cylinder .........ccoooovvvccveciiicereee. 5 29 58095 SCREW—10-32 x % allen .........o............ 1

Available ol araae 30 AA-72206  ROLLERS (set of 31) ...coocovvvcivcvicriiriee. 1

*A-55900 HEAT DAMPER KIT
*A-56558 CAP — exhoust flange

Always furnish saw model and serial number when ordering parts. 5



HOMELITE

CHAIN SAW MODEL 775 D

el ez — s
T A-56907  CAP—fuel ... \' 1
Includes \% Includes
2 56865 VALYE—reliaf .o ... R Q. F 1
3 56335 GASKET.. N g i 1 20 59253 FILTER—Felt .o.ooiiiniiiiinninniisianissiaiains 1
4 81114 NUT— RTTTT. T — 1 2 55805 SLEEVE—flexible .....cccovieinnniiiinnennne -
5 A-57651 FUEL=TAME" .............. 1 22 A-59401 CARBURETOR ASSEMBLY—Til. No, HL-181-A 1
6 57992 GA cementr ¥ 1 59503 REPAIR KiT—carburetor ................ 1
7 58033 LEMENT—air 1 57919 GASKET SET—carburetor .............. Y |
B A-57654-A ER—air filt 1 23 81013 NUT—14-20 hex .....cccocvinincninnans 2
. Includes 24 B3009 WASHER—Ilock, % ... 2
9 57994 SCREW——COVET ..voevrosrissssirenmsssinssesssassssnens 1 25 55553-3 GASKET—carburetor ..... 1
81163 NUT—screw retaining (not illustrated) .. 1 26 55932 ADAPTER—reed valve ... . 3
10 57659 GASKET—adapter ... 1 27 55941-1 REED: oovinsimnamminn 4
1 57593 ADAPTER—air cleaner .....cocoiinmininnns 28 55942 PLATE—reed .......ccccoommmnn . 4
12 80841 SCREW—10-32 x 1% pan hd. i 2 29 80658 SCREW—4-40 x ¥4 pen hd. . 8
13 80572 SCREW—10-32 x % pan hd. .o 2 3c 55946 GASKET—adapter-spacer ... 1
14 72971-2 GASKET—air elbow ......ccmiiiiciininiennin 1 31 55945 STUD ...ooooensrssiaisssisrasasarnisass 2
15 57763 FUEBL LINE ....ccocciiiaiiinniiiininmnssnssnssmsnasnsassoniasas 1 32 55934 SPACER—reed adapter ........... 1
16 57652 EITTING—fusl outlel v 1 33 80583 SCREW—10-32 x 34 pan hd. .. 3
17 57991 GASKET—insert 1 34 80677 SCREW—14-20 x Mg covvrnninene 2
18 57995 INSERT—oadapter ... 1 35 55116 GASKET—reed valve adapter ... 1
19 A-59251 STRAINER—outlet w/brass nail .....ccccoverer 1 36 155642 ROD—GQOVEINOr ..vocerececaenrrnnssneraseinimnnnanies 1
37 455529 SPRING i imaais 1
tAssemble governor rod through bottom rear hole.
tHook governor spring through forward hole of stop lever.
23818 CARBURETOR PARTS LIST
6 Always furnish saw model and serial number when ordering parts.



HOMELITE CHAIN SAW MODEL 775 D

A-23131

vsE A-23L906

";‘i'_” :ﬂ,rf Description Description ..:‘;;.d
1 568728  PLATE—guide bar, outer ... L. 2% "....... \\ tA-57344  SPROCKET and DRUM—7 tooth
A-55668  COVER—drive case .. @ 9-57 347 (404 pitch chain) (open type)........... 1
Includes Q 1Y = STTH  Include
2 81123 NUT—hex lock oo Do, 12A  55664-5 BEARING—needle .....ccooovveerreirrrrrsrnsrrnn, 1
3 55613 PIN—guide bar a 1 13 55661 RACE—inner 1
4 80617 SCREW—éa 1 14 55660-1 WASHER—thrust .....ooooeeveieerininisieeeeeeennns 1
5 = COVER ool 1 15 55123-C  SPRING—clutch ........ccooovommmrrmmmmrreemmrron, 2
6 810892 NUT— 2 16 55076-1A  SHOE—clutch . 6
7 B3018 WAS_@ 2 17 (58346-1)  SPIDER .5 7544 1
: e {éz ! 18 56101.A  COVER—clutch 1
_ 5 54010 i 1B S8101-A  COVER—duteh ..ocociiiiiiminiiiimisionsiisin
- 10 55163 I 19 56871-A PLATE—guide bar, inner .... o |
1 1’&-57363' ROCKET an D RU 20 80573 SCREW—‘A-!O x 1%; hex hd. .oocioiiiiiiniie 2
7 Tooth (%" pitch chain) {rim type) ......... 1 21 55632 PLATE—spiked bumper .........ccccoovvninninninnnnns 1
Includes 22 57175 BOLT—guide bar (see item 12, Fig. 4) ... 2
12 77403 BEARING dle s 1 23 41738 PIN——SPIrol .....coverriiiiiiieesnseenesesssessseeennns 2
11A $A-56019  SPROCKET and DRUM— Tooth (2" pitch) 1

1Check type and number of teeth on sprocket before ordering.

*Not Sold Separately

1t OPTIONAL — available on order:

A-57347

A-56377

SPROCKET and DRUM—8 tooth
(.404 pitch chain) (open type)

SPROCKET and DRUM (for s pitch chain)
(open type)

Always furnish saw model and serial number when ordering parts 7




HOMELITE
SPECIFICATIONS

WEIGHT, ENGINE ONLY
HANDLE BAR TYPE

CHAIN OILER TYPE AND CAPACITY
DRY FUEL TANK CAPACITY
MAGNETO

SPARK PLUG TYPE AND GAP
THROTTLE CONTROL
BEARINGS

CARBURETOR

INTAKE VALVE
ENGINE TYPE

BORE

STROKE
DISPLACEMENT
IGNITION TIMING

BREAKER POINT SETTING AND LOCATIQR

ENGINE SREED
CHAIN SPEED UNDER, LOAD

CLUTCH ENGAGING SPEED AND TYPF

FUEL ANDB/MIXTURE

BAR\SIZES
ATTACHMENTS
CHAIN
SPROCKET
FUEL FILTER

AIR FILTER
MUFFLER

20 lbs.

flush-cut or wrap-around type completely
covered with non-slip vinyl

positive manual, 14 oz. reservoir with filter
41 ounces

high tension — water and dust proof

with protected coil

Champion HO8A, .025"

trigger in handle

needle and ball bearings

Tillotson all position diephragm wjth
integral fuel pump-.and fuel straiges
four reed pyramid

single cylinder\wo cyclerleop
scavenged

2 3184

1 85/64"

5,8 ¢cubic ifichés

34° B.T.D.C. Static

015" protected in sealed box under the rotor
ndload7500, load 6000/6500

2828 f.p.m.

2600 RPM — 6 shoes double spring centrifugal
automotive regular grade 1/2 pint per

gallon (16:1) with Homelite 2 cycle oil

14,17, 21, 25, 30, 36, 42

clearing, utility and bow guides

.404 pitch

7 tooth, .404 pitch

all position felt pick-up in fuel tank,

wire mesh screen in carburetor

micro mesh

wire screen

HOMELITE

a fextron] owision

PART NO 23798
JM464

PORT CHESTER, NEW YORK




